
 
 
 
 
 
 
 
 
 
 
 

 
 

 

TÜRKİYE ORGANIZED INDUSTRIAL 
ZONES PROJECT 

 
 
 

Denizli Organized Industrial Zone  
 

Wastewater Treatment Plant Project 
 

Environmental and Social Impact Assessment 
(ESIA) 

 
 

JUNE 2024 
 

 
  



ii 
 

REVISION HISTORY 
 

Ver Date of Issue Issue Reason Client  Project Owner Consultant 

A November 2023 First submission MoIT DOIZ TÜMAġ 

B December 2023 
MoIT comments 

addressed 
MoIT DOIZ TÜMAġ 

C January 2024 
MoIT comments 

addressed 
MoIT DOIZ TÜMAġ 

D March 2024 
WB comments 

adressed 
MoIT DOIZ TÜMAġ 

E April 2024 
WB comments 

adressed 
MoIT DOIZ TÜMAġ 

F June 2024 
WB comments 

adressed 
MoIT DOIZ TÜMAġ 

G June 2024 
WB comments 
[...]
Company after project approval by MoIT, 

 Wastewater Treatment Plant Identity Card from MoEUCC, 
 Environmental Permit and License about Wastewater Discharge from MoEUCC 

Provincial Directorate in commissioning phase of the Project, 
 Reducing the Risks of Major Industrial Accidents (BEKRA) notification to MoEUCC,  
 Three (3) year Industrial Waste Management Plan from MoEUCC Provincial 

Directorate. 
 
 



 

 34 

Additionally, for the construction of collector line following permits to be taken from related 
authorities prior to construction works: 

 
 Permit from State Hydraulic Works (DSĠ) for the water channels crossings, 
 Permit from General Directorate of State Railways (TCDD) for the railway crossing. 

 
 
The responses of the Authorities (given in Annex-6) are summarized in the below given Table 

3.2.  
 
 

Table 3.2 Summary of Responses of Authorities 
 

Authority Related Subject Authority Opinion Date 

Aydem Electricity Retail 
Sales 

Obtaining information about the 
power lines on the collector line 
route 

Comments on power lines were directed to 
ADM Electricity Distribution Inc., the 
company responsible for distribution. 

29.09.2023 

ADM Electricity 
Distribution Inc. 

Obtaining information about the 
power lines on the collector line 
route 

Since there is an underground line in the 
area to be excavated, it is necessary to 
request location and personnel to 
accompany the work from ADM Denizli 
Central Operation Management before the 
work starts. 
 
Vertical and horizontal safety distances must 
be provided between the electricity 
distribution line and all kinds of structures 
and additions to be built on the parcel(s) in 
question. 
 
In the event that the safety distances 
between the structures built / to be built on 
the parcel / parcels in question and the 
electrical facilities are neglected, all 
responsibility for the safety of life and 
property will belong to DOIZ. 

11.10.2023 

Enerya Denizli Gas 
Distribution Inc. 

Obtaining information about 
completed or planned 
investments on the collector 
line route 

Since we do not have any completed or 
planned investments in the area in question, 
there is no drawback for our company 
regarding the work to be carried out. 

01.11.2023 

Türk Telekom Denizli 

Provincial Directorate 

Obtaining information about 
communication lines on the 
collector line route 

Turk Telekom has local fiber optic cables, 
copper cables, underground and 
aboveground facilities that provide 
communication traffic on the aforementioned 
streets. In the works to be carried out in this 
context, the infrastructure on the work routes 
must first be protected; it is necessary to 
show the necessary sensitivity in order to 
prevent damage to the facilities, to work in 
coordination with Turk Telekom personnel 
assigned for on-site demonstration of the 
infrastructure and additional works, and to 
start asphalting and parquet laying 
processes after Turk Telekom completes its 
work in the area where work is carried out. 
 
In the works to be carried out, the costs of 
damages to the infrastructure on the work 
routes (reserving all legal rights) will be 
recourse to DOIZ. In the event that possible 
routes will not be able to pass anywhere else 
after the aforementioned works; provided 

01.11.2023 



 

 35 

that this situation is first determined, it is 
necessary to immediately notify Turk 
Telekom with the determination and to 
request displacement. If it is understood by 
Turk Telekom that the displacement is 
mandatory as a result of the examinations to 
be made; The displacement process will be 
carried out following the deposit of the 1st 
discovery fee to be calculated. Otherwise, 
DOIZ will remain legally responsible for the 
damages that will occur on the route. 

DESKI - Denizli Water 
and Sewage 
Administration 
Directorate 

Obtaining information about 
wastewater and drinking water 
lines on the collector line route 

The projects are attached to opinion report. 11.10.2023 

TCDD - General 
Directorate of State 
Railways 

Receiving information about the 
passage of the collector line 
under the railroad 

In order to make the passage under the 
railroad with the wastewater collector line, 
the amount of 25,772. 49 TRY (including 
VAT) must be paid to TCDD; the copy of the 
receipt must be signed and submitted to the 
TCDD Directorate. 
 
The transition fee must be paid, all pages of 
the attached contract must be initialed and 
signed in duplicate and sent to the TCDD 
Regional Directorate with a copy of the 
receipt. 

11.12.2023 

BOTAS 

Obtaining information about the 
excavation to be carried out 
near ST 8" Denizli OIZ High 
Pressure Natural Gas 
Transmission Line 

No crossing is allowed within the 
expropriation area, and in cases of 
necessity, vertical crossing over or under the 
pipeline is allowed with a letter of 
undertaking to be issued, provided that the 
required dimensions are complied with. 
 
No excavation should be carried out closer 
than 10 meters to the pipelines, and 
excavations to be carried out closer than 30 
meters should be carried out under the 
supervision of technical personnel to be 
assigned by contacting BOTAS Aegean 
Operations Directorate. 

17.11.2023 

 
 

3.4 Wastewater Projection 
 
A planned WWTP needs to be built due to the need for capacity increases in the existing 

facilities in the DOIZ. The flow rate of the planned WWTP will be 30,000 m3/day. Design flow data is 
presented in Table 3.3. 
 
 
Table 3.3 Design Flow Rates for the Planned WWTP 

 

Flow Rates m³/day m³/h L/s 

Average Flow Rate (Qavg) 28,000 1,166 324 

Minimum Flow Rate (Qmin) 26,000 1,083 300 

Maximum Flow Rate (Qmax)  30,000 1,250 347 

Source: DOIZ WWTP, Project Identification Document (PID), 2023. 

 
 

In addition, the results of wastewater projection through to 2034 are given in Table 3.4. 



 

 36 

 
Table 3.4 Assumptions for the Forecast of the Wastewater Generation Rate 

 
Year Total at peak flow days(m³/day) Usage of the WWTP Capacity (%) 
2024 12,115 40% 
2025 13,840 46% 
2026 15,565 52% 
2027 18,120 60% 
2028 20,675 69% 
2029 23,230 77% 
2030 25,785 86% 
2031 28,340 94% 
2032 29,170 97% 
2033 30,000 100% 
2034 30,000 100% 

Source: DOIZ WWTP, Project Identification Document (PID), 2023. 

 
3.4.1 Wastewater Characterization 
 

The most important parameter in the process selection of the WWTPs and the sizing of the 
units is to determine the characteristics of the wastewater. In this regard, on site wastewater sampling 
and characterization analysis is one of the key studies in WWTP design.  

 
While feasibility studies were carried out, wastewater inlet concentrations for 2021, measured 

in an accredited laboratory, were considered and the influent content for the planned WWTP was 
determined. Assumed inlet concentrations for the planned WWTP is given in Table 3.5 below. 
Considering there are mostly textile industry in DOIZ, there is not an expected change in wastewater 
characterization. 

 
Table 3.5 Inlet Concentrations for the planned WWTP 

 
Parameter Unit Concentration 

Chemical Oxygen Demand (COD) mg/L 2,750 
Biological Oxygen Demand (BOD5) mg/L 850 

Total Suspended Solids mg/L 1,200 
Oil and Grease mg/L 70 

Total Phosphorus mg/L 15 
Total Chromium mg/L 1 

Chromium (Cr+6) mg/L 0.5 
Lead (Pb) mg/L 1 

Total Cyanide (CNˉ) mg/L 0.5 
Cadmium (Cd) mg/L 0.5 

Iron (Fe) mg/L 5 
Fluoride (Fˉ) mg/L 10 
Copper (Cu) mg/L 10 

Zinc (Zn) mg/L 3 
Mercury (Hg) mg/L 1 

Sulphate (So4) mg/L 2,500 
Sulphite (SO3

-) mg/L 25 
Sulphur (S-2) mg/L 22 

Total Nitrogen mg/L 80 
Adsorbable Organic Halogens (AOX) mg/L 15 

Fish Bioassay (TDF) - > 15 
pH - 11 

Temperature ℃ 45 
Colour Pt-Co 800 

Conductivity µs/cm 15,000 
Source: DOIZ WWTP, Project Identification Document (PID), 2023. 

 



 

 37 

3.4.2 Effluent Characterization 
 

The effluent wastewater treated in the DOIZ WWTP will be discharged to the Çürüksu Creek. 
The discharge criteria of the WWTP have been evaluated on the basis of the Table 19 in Water 
Pollution Control Regulation (WPCP). The discharge standards determined by DOIZ with regulation 
limit values are provided in Table 3.6. 

 
 
Table 3.6 DOIZ WWTP Discharge Standards 

 
Parameter  

Unit 
Table 19 in WPCR  Discharge Standards Determined by DOIZ 
Composite Sample  

2 Hours 
Composite Sample  

2 Hours 
Composite Sample  

24 Hours 
COD (mg/L) 250 150 120 
TSS (mg/L) 200 80 60 
Oil and grease (mg/L) 20 7 5 
TP (mg/L) 2 2 1 
Total Chromium (mg/L) 2 2 1 
Chromium (Cr+6) (mg/L) 0.5 0.5 0.5 
Lead (Pb) (mg/L) 2 2 1 
Total Cyanide (CN-) (mg/L) 1 1 0.5 
Cadmium (Cd) (mg/L) 0.1 0.1 0.1 
Iron (Fe) (mg/L) 10 10 - 
Fluoride (F-) (mg/L) 15 10 5 
Copper (Cu) (mg/L) 3 3 1 
Zinc (Zn) (mg/L) 5 5 2 
Mercury (Hg) (mg/L) 0.05 - 0.05 
Sulphate ( SO4

-2) (mg/L) 1500 1500 1500 
Total Kjeldahl Nitrogen 

(TKN) 
(mg/L) 20 12 8 

Fish Bioassay (TDF) - 10 10 10 
Colour (Pt-Co) 280 150 100 
pH - 6-9 6-9 6-9 

Source: DOIZ WWTP, Project Identification Document (PID), 2023. 

 
 
3.5 Wastewater Treatment Plant Components 
 

To establish new facilities in the DOIZ and to meet the capacity increase demands of existing 
facilities, the requirement for a planned WWTP has arisen. Wastewater generated in DOIZ divided by 
collector lines and will be transferred to existing and planned WWTPs. After the wastewater is treated 
in planned WWTP, it will be discharged to Çürüksu Creek. 

 
The planned WWTP, with a capacity of 30000 m3/day, includes physical, chemical and 

biological treatment units that enable the removal of substances such as toxic materials, phosphorus, 
nitrogen, organic pollutants, grit and grease. The units of the treatment plant are as follows: 

 
 Inlet, coarse and fine screens, 
 Aerated grit and grease removal chamber, 
 Primary sedimentation tank, 
 Sludge dewatering unit, 
 Bio-phosphorus unit, 
 Aeration unit, 
 Sedimentation tank, 
 Coagulation unit, 



 

 38 

 Flocculation unit, 
 Chemical sedimentation tank, 
 Sludge equalization tank, 
 Disinfection/Chlorination unit, and outlet. 
 
 
The flow chart is given in Figure 3.3. 
 

 

 
 
Figure 3.3 The Flow Chart 
Source: Arbiotek Çevre Çözümleri, DOIZ Advanced Biological and Chemical Central Wastewater Treatment Plant, Facility 
Introduction Presentation  

 
 

3.5.1 Physical Treatment System 
 

3.5.1.1 Inlet, Coarse, and Fine Screen Units 
 
Raw wastewater will undergo initial treatment by passing through a coarse screen. Coarse 

screen is used to eliminate larger particles, which not only safeguards the pumps and other 
mechanical and electronical components of the following units/process but also prevents potential 
clogging of the fine screen. The coarse screen will be installed within an open channel, with a chosen 
gap of 30 mm between its bars and positioned at a 45-degree angle relative to the horizontal. 
Subsequent to passing through the coarse screens, the wastewater will continue to fine screens for 
further solid removal to protect the pumps and other mechanical and electronical components of the 
following units/process similar to coarse screen. These fine screens will be positioned with 45-degree 
angle to the horizontal within an open channel, and the gap between them will be set at a range of 1.0 
to 6.00 mm which will be determined depending on the specific needs of the wastewater characteristic 
of the Project. 



 

 39 

3.5.1.2 Aerated Grit and Grease Removal Chamber 
 
To prevent damage to mechanical equipment such as pumps and valves by gritty and gravel-

like substances present in the wastewater, as well as to avoid pipe blockages caused by these 
materials, these substances will be confined with a grit chamber. Grit chambers utilize the principle of 
gravity's influence on particles of varying density to separate the heavier suspended particles from 
wastewater by facilitating their settling and subsequent capture. Grease and foam within the 
wastewater will be extracted using grease lamella and grease scrapers, which will be installed for 
collection in the same chamber. The grit will be transported to a grit separator using a grit pump, 
where it will be separated from the water, and the clarified water will be returned to inlet pump station. 
Both the grit scraper and grease scraper will be attached to an overhead bridge mounted on the 
chambers. Air supply for these processes to facilitate removal of lighter constituents of the wastewater 
will be provided by blowers located inside a dedicated blower building. 

 
 

3.5.1.3 Primary Sedimentation Tank 
 
Primary sedimentation involves the separation of solid materials that settle and those that float 

in specially designed tanks under stable conditions. Primary sedimentation tanks serve primary 
functions that are separating solid substances (known as sludge) from liquid through precipitation, 
separating and thickening solid materials such as foam, oil, and floating deposits from the liquid 
through flotation. By eliminating solids from the untreated wastewater, this process also removes 
some suspended solids and reduces the biological oxygen demand (BOD). Consequently, the organic 
load that needs treatment in the biological treatment unit is reduced. Additionally, the removal of foam 
from the untreated wastewater decreases the likelihood of foam formation in the aeration and settling 
tanks. These tanks are designed to enhance the performance of the biological treatment unit by 
aligning the quality and flow rate of the untreated wastewater and ensuring a consistent flow while 
eliminating solid materials if no separate unit is available. 

 
The sludge portion of the wastewater is transferred from primary sedimentation unit to sludge 

dewatering with the design data of 542 m3/day. The remaining part is directed to the bio-P tank. 
 
 

3.5.1.4 Sludge Dewatering Unit 
 
For the purpose of dewatering the sludge, a centrifuge unit will be incorporated into the 

system. Specifically, sludge dewatering centrifuges have been carefully chosen to raise the sludge 
concentration from a minimum of 9.50 kg/m³ to an impressive 25% dry solid concentration. Following 
this process, the dewatered sludge is gathered in a designated temporary storage area before being 
responsibly transported to cement factories for proper disposal, carried out by licensed and reputable 
firms. 

 
According to design data, the sludge concentrations coming from sedimentation tank and 

chemical sedimentation are 172 m3/day and 685 m3/day, respectively. After the sludge dewatering 
process, while the sludge concentration reaches 126.2 m3/day, the centrate with a concentration of 
1189 m3/day is sent to the beginning of the treatment plant. 

 
 



 

 40 

3.5.2 Biological Treatment System 
 

3.5.2.1 Bio-phosphorus Unit 
 
In the context of biological phosphorus removal, the process unfolds in two key stages. First, 

phosphorus is released within an anaerobic environment, where there is no electron acceptor. 
Subsequently, more of the released phosphorus is stored when an electron acceptor is present. This 
release of phosphorus hinges on the presence of easily decomposable dissolved organic carbon 
within the incoming water, which is stored within the microorganisms. When an electron acceptor 
becomes available, this stored carbon is utilized to sustain ongoing microbial activities, leading to the 
excessive storage of phosphorus for subsequent energy production. 

 
To maintain the integrity of anaerobic conditions within the tanks, the oxidation-reduction 

potential will be systematically gauged using redox meters positioned within each tank. Furthermore, it 
is imperative that the oxygen concentration at the tank's entrance remains at zero. To accomplish this, 
an oxygen meter will be installed in the initial tank, enabling the continuous monitoring of oxygen 
concentration at the entry point. 

 
 

3.5.2.2 Aeration Unit 
 
The biological treatment process will consist of a two-stage approach, encompassing 